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1. Client
o> Name : Samsung Electronics Co., Ltd.
o Address : 129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677,

Rep. of Korea
> Date of Receipt : 2023-09-05
2. Use of Report : Certification
3. Name of Product / Model : Tablet PC / SM-X308U
4. Manufacturer / Country of Origin : Samsung Electronics Co., Ltd. / Vietham
5.FCCID : ASLSMX308U

6. Date of Test : 2023-09-20 to 2023-11-22

7. Location of Test : B Permanent Testing Lab 1 On Site Testing
(Address:65, Sinwon-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677, Korea)

8. Test method used : FCC Part 2
FCC Part 27 subpart C

9. Test Result : Refer to the test result in the test report
Tested by Technical Manager
Affirmation
Name : Kwonse Kim (5% Name : Seungyong Kim%&o@
7V
2023-12-20

Eurofins KCTL Co.,Ltd.

As a test result of the sample which was submitted from the client, this report does not guara
ntee the whole product quality. This test report should not be used and copied without a written
agreement by Eurofins KCTL Co.,Ltd.

KCTL-TIR001-003/7 (220705) KP23-05798



Eurofins KCTL Co.,Ltd.

. Report No.: os .
.S -ro, -gu, ‘e
Suwon-si, Gyeonggi-do, 16677 Korea KR23.SRF0263-A | %= eurofins
TEL: 82-70-5008-1021  FAX: 82-505-299-8311 Page (2) of (61) AL

www.kctl.co.kr

REPORT REVISION HISTORY

Date Revision Page No
2023-11-24 Originally issued -
2023-12-20 Updated All

This report shall not be reproduced except in full, without the written approval of Eurofins KCTL Co.,Ltd.
This document may be altered or revised by Eurofins KCTL Co.,Ltd. personnel only, and shall be noted in
the revision section of the document. Any alteration of this document not carried out by Eurofins KCTL
Co.,Ltd. will constitute fraud and shall nullify the document. This test report is a general report that does not
use the KOLAS accreditation mark and is not related to KS Q ISO/IEC 17025 and KOLAS accreditation

Note. The report No. KR23-SRF0263 is superseded by the report No. KR23-SRF0263-A.

General remarks for test reports
Statement concerning the uncertainty of the measurement systems used for the tests
(may be required by the product standard or client)

[] Internal procedure used for type testing through which traceability of the measuring uncertainty
has been established:

Procedure number, issue date and title:
Calculations leading to the reported values are on file with the testing laboratory that conducted the testing.

[X] Statement not required by the standard or client used for type testing
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(P General mformatlon

Client . Samsung Electronics Co., Ltd.

Address : 129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677, Rep. of Korea
Manufacturer :  Samsung Electronics Co., Ltd.

Address : 129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677, Rep. of Korea

Factory : Samsung Electronics Vietham Thai Nguyen Co., Ltd

Address ' Yen Binh Industrial Park, Dong Tien Ward, Pho Yen Town, Thai Nguyen Province, Vietnam
Laboratory . Eurofins KCTL Co.,Ltd.

Address : 65, Sinwon-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677, Korea

Accreditations . FCC Site Designation No: KR0040, FCC Site Registration No: 687132

VCCI Registration No. : R-20080, G-20078, C-20059, T-20056
CAB Identifier: KR0040

ISED Number: 8035A

KOLAS No.: KT231

2. Device mformatlon

Equipment under test : Tablet PC

Model : SM-X308U

Modulation technique : QPSK, 16QAM, 64QAM, 256QAM

Power source - DC385V

Antenna specification : Main Antenna 2 . LDS Antenna

Frequency range : LTEULCA41C © 2499.3 Mz ~2680.0 Miz (BW: 5 Miz + 20 Mz )
2506.0 Mz ~2686.7 Miz (BW: 20 Miz + 5 Mz )
2501.3 WMz ~2682.5 Mz (BW: 10 Miz + 15 Mtz )
2503.5 Wz ~2684.7 Wz (BW: 15 Miz + 10 Mz )
2501.5 Wz ~2680.0 Mz (BW: 10 Miz + 20 Mk )
2506.0 Mz ~2684.5 Wiz (BW: 20 Miz + 10 Mz )
2503.5 Mz ~ 26825 Wz (BW: 15 Miz + 15 Mz )
2503.8 Wiz ~2680.0 Mz (BW: 15 Miz + 20 Mk )
2506.0 Wiz ~2682.2 Mz (BW:20 Miz + 15 Miz )
2506.0 WMz ~2680.0 Miz (BW: 20 Miz + 20 Mt )

Max. aggregated bandwidth ;25 Miz, 30 Miz, 35 Miz, 40 Mz

Software version : X308U.001

Hardware version : REV1.0

Test device serial No. : Conducted :  R32WAO000FY

Radiated : R32w900200M
Operation temperature : 0C~3 7T

KCTL-TIR001-003/7 (220705) KP23-05798
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Frequency/channel operations

This device contains the following capabilities:
WLAN (11a/b/g/n/ac/ax), Bluetooth (BDR/EDR/BLE), NFC, Digitizer, WCDMA 850/1700/1900,

LTE B2/4/5/7/12/13/14/25/26/30/40/41(PC2/PC3)/48/66/71, ULCA 41C(PC2/PC3)/48C

NR n2/5/12/25/30/41(PC2/PC3)/48/66/71/77(PC2/PC3)/78(PC3), SRS n48/n77(PC2/PC3)/n78(PC3)

LTE ULCA 41C

PCC SCC PCC SCC
Ch. Frequency (M) Ch. Frequency (Mt) Ch. Frequency (Mt) Ch. Frequency (M)
39683 24993 39800 2511.0 39750 2506.0 39867 25177
40528 2583.8 40645 2595.5 40595 2590.5 40712 2602.2
41373 2668.3 41490 2680.0 41440 2675.0 41557 2686.7
Channel Bandwidth: 5 MHz Channel Bandwidth: 20 MHz Channel Bandwidth: 20 MHz Channel Bandwidth: 5 MHz
Table 2.1-1. Table 2.1-2.
PCC SCC PCC SCC
Ch. Frequency (Miz) Ch. Frequency (M) Ch. Frequency (M) Ch. Frequency (M)
39703 2501.3 39823 25133 39725 2503.5 39845 25155
40549 2585.9 40669 2597.9 40571 2588.1 40691 2 600.1
41395 2670.5 41515 2682.5 41417 26727 41537 2684.7
Channel Bandwidth: 10 MHz Channel Bandwidth: 15 MHz Channel Bandwidth: 15 MHz Channel Bandwidth: 10 MHz
Table 2.1-3. Table 2.1-4.
PCC SCC PCC SCC
Ch. Frequency (M) Ch. Frequency (Mt) Ch. Frequency (Mt) Ch. Frequency (M)
39705 2501.5 39849 25159 39750 2 506.0 39894 2520.4
40526 2583.6 40670 2598.0 40571 2588.1 40715 2602.5
41346 2 665.6 41490 2680.0 41391 2670.1 41535 2684.5
Channel Bandwidth: 10 MHz Channel Bandwidth: 20 MHz Channel Bandwidth: 20 MHz Channel Bandwidth: 10 MHz
Table 2.1-5. Table 2.1-6.
PCC SCC PCC SCC
Ch. Frequency (Miz) Ch. Frequency (M) Ch. Frequency (M) Ch. Frequency (M)
39725 2503.5 39875 2518.5 39728 2503.8 39899 2520.9
40545 2585.5 40695 2600.5 40523 2583.3 40694 2600.4
41365 2667.5 41515 26825 41319 2662.9 41490 2680.0
Channel Bandwidth: 15 MHz Channel Bandwidth: 15 MHz Channel Bandwidth: 15 MHz Channel Bandwidth: 20 MHz
Table 2.1-7. Table 2.1-8.
PCC SCC PCC SCC
Ch. Frequency (M) Ch. Frequency (M) Ch. Frequency (Mt) Ch. Frequency (M)
39750 2 506.0 39921 2523.1 39750 2506.0 39948 25258
40546 2585.6 40717 2602.7 40521 2583.1 40719 2602.9
41341 2 665.1 41512 2682.2 41292 2660.2 41490 2680.0
Channel Bandwidth: 20 MHz Channel Bandwidth: 15 MHz Channel Bandwidth: 20 MHz Channel Bandwidth: 20 MHz

Table 2.1-9.

Table 2.1-10.
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3. Maximum ERP/EIRP power|

LTE ULCA 41C

EIRP
PCC+SCC .
9 (dBm) (W)

22M9G7D 26.49 0.446

5+20 2499.3~2680.0 ——5yGw7D 25.20 0.331

22M9G7D 26.30 0.427

2045 2506.0~2686.7 ——5 gw7D 25.19 0.330

23M1G7D 26.69 0.467

10+15 2501.3~2682.5 ——ayaw7p 25.74 0.375

23M2G7D 26.73 0.471

15+10 2503.5~2684.7 3 W7D 25.91 0.390

10920 25015 - 26800 | 28M2G7D 26.96 0.497

28MA1W7D 25.90 0.389

LTE ULCA 41C

2010 2 506.0 -2 6845 | 28M1GTD 27.08 0.511

: : 28MOW7D 26.57 0.454

28M8G7D 26.88 0.488

15+15 2503.5~2682.5 —oyswTD 25.78 0.378

32M9G7D 26.99 0.500

15+20 2503.8~2680.0 —Z5 W7D 26.01 0.399

32M9G7D 26.68 0.466

20+15 2506.0~2682.2 —5 W7D 26.07 0.405

37M9G7D 26.48 0.445

20+20 2506.0~2680.0 —7yaw7D 25.66 0.368
KCTL-TIR001-003/7 (220705) KP23-05798
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4. Summary of tests

e e Parameter Test Limit UCER UCER
section(s) Condition result
2.1046 Conducted Output Power N/A Pass

Occupied Bandwidth & 26 dB
2.1049 Bandwidth N/A Pass

< 40 + 10log10 (P[Watts]) at

Band Edge Emissions at Channel edges Pass

Antenna Terminal <43+ 10log10 (P[Watts]) between

5and X
21051 MHz from Channel edges
< 55 + 10log10 (P[Watts]) beyond
27.53(m)(4) X MHz beyond from Channel Conducted
) . edges
Spurious Emlsspns atAntenna | < 43 + 10 log (P) dB on all Pass
Terminal frequencies between 2490.5

MHz and 2496 MHz

27.50(d)(5) Peak to Average Power Ratio <13dB Pass
2.1055 . Emission must remain in
27 54 Frequency stability band Pass
Equivalent Isotropic Radiated
27.50(h)(2) Power < 2 Watts max. EIRP Pass
2.1053 Radiated

27.53(m)(4) Radiated Spurious Emissions < 55 + 10log10 (P[Watts]) Pass

Notes:
1. The test procedure(s) in this report were performed in accordance as following.
+ ANSI C63.26-2015
+ ANSI/TIA-603-E-2016
+ KDB 971168 D01 v03r01
+ KDB 971168 D02 v02r02

KCTL-TIR001-003/7 (220705) KP23-05798
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4.1. Worst case orientation
All test were investigated for the two contiguous channels using various combinations of RB size,
RB offset, modulation, and channel bandwidth in the test data.

—

2. All configurations have been performed (Stand-alone, Stand-alone with TA, with accessories).

3. Output power measurements were measured on QPSK, 16QAM, 64QAM and 256QAM
modulation. All tests except output power was performed with QPSK and 16QAM modulation.

4. In the case of radiated spurious emissions, only the worst-case bandwidth results were reported.

5. The fundamental of the EUT was investigated with the accessories as below. It was determined

that below orientation was worst orientation for each band.

e Stand-alone Stand-alone with TA With accessories
an

X-axis | Y-axis | Z-axis | X-axis | Y-axis | Z-axis | X-axis | Y-axis | Z-axis
ULCA 41C - - - (0] - - - - -

o

Output power measurement was performed about all power classes for LTE Band 41, and the All
tests except output power was performed at PC2 as the worst case.

Test Condition

- The measurement was performed with various configurations then worst results are reported.
1) Radiated measurement

~N

Test Description

Modulation

RB size

Test Channel

Effective Radiated Power

QPSK,16QAM

Radiated Spurious Emissions

QPSK

1

Low, Mid, High

LTE ULCA Band

Bandwidth (M)

RB size

RB offset

CA41C

5+20
20+5
10+15
15+10
10+20
20+10
15+15
15+20
20+15
20+20

Low, Mid, High

2) Conducted measurement

Test Description

Modulation

RB size

Test Channel

OBW & 26 dBBW

PAPR

QPSK, 16QAM

Full

Low, Mid, High

Mid

Band Edge

QPSK

1

Full

Low, High

Spurious Emissions

QPSK

Low, Mid, High

LTE ULCA Band

Bandwidth (Mk)

RB size

RB offset

CA 41C

5+20

20+5
10+15
15+10
10+20
20+10
15+15
15+20
20+15
20+20

0,24,49,74, 99

Full

KCTL-TIR001-003/7 (220705)
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5. Measurement uncertaint

The measurement uncertainties shown below were calculated in accordance with the requirements
of ANSI C63.4-2014.

All measurement uncertainty values are shown with a coverage factor of k=2 to indicated a 95 % level
of confidence. The measurement data shown herein meets of exceeds the Ucispr measurement
uncertainty values specified in CISPR 16-4-2 and thus, can be compared directly to specified limits to
determine compliance.

Parameter Expanded uncertainty (L)
Conducted RF power 0.9dB
Conducted spurious emissions 1.3dB
Below 1 000 Mt 24 dB
Radiated spurious emissions 1000 Miz ~ 18 000 M 24 dB
Above 1 8000 Mt 2.6 dB

KCTL-TIR001-003/7 (220705) KP23-05798
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6. Measurement results explanation example

Frequency (Mk) Factor(dB) Frequency (Mk) Factor(dB)
30 6.10 16 000 10.13
50 6.25 17 000 9.56
100 6.32 18 000 9.97
200 6.33 19 000 9.66
300 6.45 20 000 10.20
400 6.61 21 000 10.56
500 6.99 22 000 9.90
600 7.08 23 000 11.16
700 7.04 24 000 10.48
800 7.03 25 000 11.89
900 6.95 26 000 11.17
1000 7.01 26 500 11.29
2 000 7.39 27 000 11.37
3 000 7.55 28 000 12.81
4 000 7.94 29 000 13.00
5000 8.38 30 000 13.30
6 000 8.61 31 000 12.70
7 000 7.88 32 000 12.52
8 000 8.06 33 000 12.63
9 000 8.31 34 000 13.45
10 000 7.98 35 000 13.74
11 000 8.53 36 000 13.78
12 000 8.45 37 000 13.88
13 000 9.45 38 000 14.93
14 000 9.41 39 000 15.79
15 000 9.79 40 000 16.42
Note.

Offset(dB) = RF cable loss(dB) + Divider(dB)

KCTL-TIR001-003/7 (220705) KP23-05798
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7. Test results
7.1. Conducted output powe
Test setup
Mobil
EUT Test Unit
Test procedure

971168 D01 v03r01 — Section 5.2

ANSI C63.26-2015 — Section 5.2.4.2

CFR 47 - Section §2.1046

Radio Standards Specifications — Section 132

Test settings

When an average power meter is used to perform RF output power measurements, the fundamental
condition that measurement be performed only over durations of active transmissions at maximum
output power level applies. Thus, an average power meter can always be used to perform the
measurement when the EUT can be configured to transmit continuously.

If the EUT cannot be configured to transmit continuously (i.e., burst duty cycle < 98%), then the
following options can be implemented to facilitate measurement of the average power with an average
power meter:

a) A gated average power meter can be used to perform the measurement if the gating
parameters can be adjusted such that the power is measured only during active transmission
bursts at maximum output power levels.

b) A conventional average power meter with no signal gating capability can also be used if the
measured burst duty cycle is constant (i.e., duty cycle variations are less than or equal to +
2%) by performing the measurement over the on/off burst cycles and then correcting
(increasing) the measured level by a factor equal to [10log (1/duty cycle)]. See 5.2.4.3.4 for
guidance with respect to measuring the transmitter duty cycle.

See item r) of 4.1 for more information regarding power meter functional requirements and limitations,
and consult the instrumentation-specific application literature for proper set-up and use.

KCTL-TIR001-003/7 (220705) KP23-05798
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Test results
1. LTEULCA 41C/PC2
PCC ScC Conducted
Channel m\; ch F(m' Mod. | RB | A8 m’z\; ch F(m Mod. |RB | BB | Foner
5 | 39683 | 24993 | QPSK | 1 | 24 | 20 | 39800 | 25110 | QPSK | 1 | o0 26.76
20 | 30750 | 2506.0 | QPSK | 1 | 99 | 5 | 30867 | 2517.7 | @PSK | 1 | 0 26.94
10 | 39703 | 25013 | QPSK | 1 | 49 | 15 | 39823 | 25133 | aPsk | 1 | o© 27.00
15 | 39725 | 25035 | QPSK | 1 | 74 | 10 | 39845 | 25155 | QPsk | 1 | o© 27.12
10 | 39705 | 25015 | aPsk | 1 | 49 | 20 | 39849 | 25159 [ apsk | 1 | o 26.86
% 720 | se750 | 25060 | QPSK | 1 | 99 | 10 | 39894 | 25204 | QPSK | 1 | o 27.08
15 | 39725 | 25035 | QPSK | 1 | 74 | 15 | 39875 | 25185 | QPSK | 1 | 0 27.11
15 | 39728 | 25038 | QPSK | 1 | 74 | 20 | 39899 | 25209 | QPSK | 1 | 0 27.08
20 | 30750 | 2506.0 | QPSK | 1 | 99 | 15 | 39921 | 25231 | QPSK | 1 | 0 27.07
20 | 39750 | 2506.0 | QPSK | 1 | 99 | 20 | 39948 | 25258 | QPSK | 1 | 0 27.12
5 | 40528 | 25838 | QPSK | 1 | 24 | 20 | 40645 | 25955 | QPSK | 1 | 0 26.65
20 | 40595 | 25005 | @Psk | 1 | 99 | 5 | 40712 | 26022 | QPsK | 1 | 0 26.50
10 | 40549 | 25859 | QPSK | 1 | 49 | 15 | 40669 | 2597.9 | aPsk | 1 | o© 26.89
15 | 40571 | 2588.1 | QPSK | 1 | 74 | 10 | 40691 | 26001 | aPsk | 1 | o 26.70
_ 10 | 40526 | 25836 | QPSK | 1 | 49 | 20 | 40670 | 25980 | aPsk | 1 | o 26.77
M4 720 | a0s71 | 25881 | @psk | 1 | 99 | 10 | 40715 | 26025 | @PsK | 1 | 0 26.48
15 | 40545 | 25855 | QPSK | 1 | 74 | 15 | 40695 | 26005 | QPSK | 1 | 0 26.74
15 | 40523 | 25833 | QPSK | 1 | 74 | 20 | 40694 | 26004 | QPSK | 1 | 0 26.78
20 | 40546 | 25856 | QPSK | 1 | 99 | 15 | 40717 | 26027 | QPSK | 1 | 0 26.60
20 | 40521 | 25831 | QPSK | 1 | 99 | 20 | 40719 | 26029 | QPSK | 1 | 0 27.03
5 | 41373 | 26683 | QPSK | 1 | 24 | 20 | 41490 | 26800 | QPSK | 1 | 0 26.60
20 | 41440 | 26750 | @Psk | 1 | 99 | 5 | 41557 | 26867 | QPSK | 1 | 0 26.54
10 | 41395 | 26705 | aPsk | 1 | 49 | 15 | 41515 | 26825 | aPsk | 1 | o 26.83
15 | 41417 | 26727 | QPsk | 1 | 74 | 10 | 41537 | 26847 | QPsk | 1 | o0 26.77
. 10 | 41346 | 26656 | QPSK | 1 | 49 | 20 | 41490 | 2680.0 | aPsk | 1 | o 26.62
MON 20 [ ataer | 26701 | apsk | 1 | 99 | 10 | 41535 | 26845 | @Sk | 1 | 0 26.46
15 | 41365 | 26675 | QPSK | 1 | 74 | 15 | 41515 | 26825 | QPSK | 1 | 0 26.77
15 | 41319 | 26629 | QPSK | 1 | 74 | 20 | 41490 | 2680.0 | QPSK | 1 | 0 26.72
20 | 41341 | 26651 | QPSK | 1 | 99 | 15 | 41512 | 26822 | QPSK | 1 | 0 26.74
20 | 41202 | 26602 | QPSK | 1 | 99 | 20 | 41490 | 2680.0 | QPSK | 1 | 0 27.10
Note.

Configuration: 1 RB

KCTL-TIR001-003/7 (220705) KP23-05798
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PCC SCC Conducted

Channel m\; ch F(m Mod. | RB | B :m; ch F(L‘H’;;' Mod. | RB | BB | FOn
5 39683 | 2499.3 | QPSK 25 0 20 39800 | 2511.0 QPSK | 100 0 26.67

20 39750 | 2506.0 | QPSK | 100 0 5 39867 | 2517.7 | QPSK 25 0 26.87

10 39703 | 2501.3 | QPSK 50 0 15 39823 | 2513.3 | QPSK 75 0 26.75

15 39725 | 2503.5 | QPSK 75 0 10 39845 | 25155 | QPSK 50 0 26.90

Low 10 39705 | 2501.5 | QPSK 50 0 20 39849 | 25159 | QPSK | 100 0 26.64
20 39750 | 2506.0 | QPSK | 100 0 10 39894 | 25204 | QPSK 50 0 26.88

15 39725 | 2503.5 | QPSK 75 0 15 39875 | 2518.,5 | QPSK 75 0 26.90

15 39728 | 2503.8 | QPSK 75 0 20 39899 | 2520.9 | QPSK | 100 0 26.77

20 39750 | 2506.0 | QPSK | 100 0 15 39921 25231 QPSK 75 0 26.93

20 39750 | 2506.0 | QPSK | 100 0 20 39948 | 2525.8 | QPSK | 100 0 26.94

5 40528 | 2583.8 | QPSK 25 0 20 40645 | 25955 | QPSK | 100 0 26.75

20 40595 | 2590.5 | QPSK | 100 0 5 40712 | 2602.2 | QPSK 25 0 26.44

10 | 40549 | 25859 | QPSK 50 0 15 40669 | 25979 | QPSK 75 0 26.59

15 40571 2588.1 QPSK 75 0 10 40691 2600.1 QPSK 50 0 26.52

_ 10 40526 | 2583.6 | QPSK 50 0 20 40670 | 2598.0 | QPSK | 100 0 26.78
Mid 20 40571 2588.1 QPSK | 100 0 10 40715 | 2602.5 | QPSK 50 0 26.60
15 40545 | 2585.5 | QPSK 75 0 15 40695 | 2600.5 | QPSK 75 0 26.72

15 | 40523 | 2583.3 | QPSK 75 0 20 40694 | 2600.4 | QPSK | 100 0 26.67

20 40546 | 25856 | QPSK | 100 0 15 40717 | 2602.7 | QPSK 75 0 26.52

20 40521 2583.1 QPSK | 100 0 20 40719 | 26029 | QPSK | 100 0 26.86

5 41373 | 2668.3 | QPSK 25 0 20 41490 | 2680.0 | QPSK | 100 0 26.60

20 41440 | 2675.0 | QPSK | 100 0 5 41557 | 2686.7 | QPSK 25 0 26.52

10 41395 | 2670.5 | QPSK 50 0 15 41515 | 2682.5 | QPSK 75 0 26.68

15 41417 | 2672.7 | QPSK 75 0 10 41537 | 2684.7 | QPSK 50 0 26.66

) 10 41346 | 2665.6 | QPSK 50 0 20 41490 | 2680.0 | QPSK | 100 0 26.72
High 20 | 41391 | 26701 QPSK | 100 0 10 41535 | 2684.5 | QPSK 50 0 26.40
15 41365 | 2667.5 | QPSK 75 0 15 41515 | 2682.5 | QPSK 75 0 26.63

15 41319 | 2662.9 | QPSK 75 0 20 41490 | 2680.0 | QPSK | 100 0 26.63

20 41341 2 665.1 QPSK | 100 0 15 41512 | 2682.2 | QPSK 75 0 26.61

20 41292 | 2660.2 | QPSK | 100 0 20 41490 | 2680.0 | QPSK | 100 0 26.78

Note.

Configuration: Full RB
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PCC SCC Conducted
Chenne :m; ch F(m Mod. | RB | BB m’z\; ch F&ﬁz? Mod. | RB [ BB F('(?E‘,"rf)'
Low 20 | 39750 | 2506.0 | 16QAM | 1 99 20 | 39948 | 25258 | 16QAM 1 0 26.79
Mid 20 | 40521 | 2583.1 | 16QAM | 1 99 20 | 40719 | 2602.9 | 16QAM 1 0 26.91
High 20 | 41292 | 2660.2 | 16QAM | 1 99 20 | 41490 | 2680.0 | 16QAM 1 0 26.84
Low 20 | 39750 | 2506.0 | 16QAM | 100 0 20 | 39948 | 25258 | 16QAM | 100 0 26.86
Mid 20 | 40521 | 2583.1 | 16QAM | 100 0 20 | 40719 | 2602.9 | 16QAM | 100 0 26.77
High 20 | 41292 | 2660.2 | 16QAM | 100 0 20 | 41490 | 2680.0 | 16QAM | 100 0 26.72
Note.
Configuration: 1 RB & Full RB (Worst case for QPSK)
PCC SCC Conducted
Channel :m; ch F(W)' Mod. | RB | A5 :m; ch F(m Mod. | RB | BB | Fene
Low 20 | 39750 | 2506.0 | 64QAM | 1 99 20 | 39948 | 25258 | 64QAM 1 0 25.75
Mid 20 | 40521 | 2583.1 | 64QAM | 1 99 20 | 40719 | 2602.9 | 64QAM 1 0 25.79
High 20 | 41292 | 2660.2 | 64QAM | 1 99 20 | 41490 | 2680.0 | 64QAM 1 0 25.95
Low 20 | 39750 | 2506.0 | 64QAM | 100 0 20 | 39948 | 25258 | 64QAM | 100 0 26.69
Mid 20 | 40521 | 2583.1 | 64QAM | 100 0 20 | 40719 | 26029 | 64QAM | 100 0 26.61
High 20 | 41292 | 2660.2 | 64QAM | 100 0 20 | 41490 | 2680.0 | 64QAM | 100 0 26.64
Note.
- Configuration: 1 RB & Full RB (Worst case for QPSK)
PCC SCC Conducted
Channel :m ch F(m Mod. | RB | RB :m ch F(m Mod. |RB | FB ng’r‘%r
Low 20 | 39750 | 2506.0 | 256QAM | 1 99 | 20 | 39948 | 2525.8 | 256QAM | 1 0 23.36
Mid 20 | 40521 | 2583.1 | 256QAM | 1 99 | 20 | 40719 | 2602.9 | 256QAM | 1 0 22.96
High 20 | 41292 | 2660.2 | 256QAM | 1 99 | 20 | 41490 | 2680.0 | 256QAM | 1 0 23.16
Low 20 | 39750 | 2506.0 | 256QAM | 100 0 20 | 39948 | 2525.8 | 256QAM | 100 0 24.76
Mid 20 | 40521 | 2583.1 | 256QAM | 100 0 20 | 40719 | 2602.9 | 256QAM | 100 0 24.85
High 20 | 41292 | 2660.2 | 256QAM | 100 0 20 | 41490 | 2680.0 | 256QAM | 100 0 24.99
Note.
- Configuration: 1 RB & Full RB (Worst case for QPSK)
KCTL-TIR001-003/7 (220705) KP23-05798
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2. LTEULCA41C/PC3

PCC ScC Conducted

caanne :m ch F(m Mod. | RB o:fet m\; Cch F(m Mod. | RB o:fet ':(?E;"rf)r
5 | 39683 | 24993 | QPSK | 1 | 24 | 20 | 39800 | 2511.0 | QPSK | 1 0 23.69

20 | 39750 | 2506.0 | QPSK | 1 | 99 | 5 | 39867 | 2517.7 | QPsK | 1 0 24.24

10 | 39703 | 25013 | QPSK | 1 | 49 | 15 | 39823 | 25133 | QPSK | 1 0 24.79

15 | 39725 | 25035 | QPSK | 1 | 74 | 10 | 39845 | 25155 | QPSK | 1 0 2454

10 | 30705 | 25015 | QPSK | 1 | 49 | 20 | 39849 | 25159 | QPSK | 1 0 24.67

Low 20 | 39750 | 2506.0 | QPSK | 1 | 99 | 10 | 39894 | 25204 | QPSK | 1 0 24.41
15 | 30725 | 25035 | QPSK | 1 | 74 | 15 | 39875 | 25185 | QPSK | 1 0 24.08

15 | 30728 | 25038 | QPSK | 1 | 74 | 20 | 39899 | 25209 | QPSK | 1 0 24.52

20 | 39750 | 2506.0 | QPSK | 1 | 99 | 15 | 39921 | 25231 | QPsK | 1 0 24.07

20 | 39750 | 2506.0 | QPSK | 1 | 99 | 20 | 39948 | 25258 | QPSK | 1 0 24.89

5 | 40528 | 25838 | QPSK | 1 | 24 | 20 | 40645 | 25955 | QPSK | 1 0 24.20

20 | 40595 | 25905 | QPSK | 1 | 99 | 5 | 40712 | 26022 | QPSK | 1 0 23.71

10 | 40549 | 25859 | QPSK | 1 | 49 | 15 | 40669 | 2597.9 | QPSK | 1 0 24.02

15 | 40571 | 25881 | QPSK | 1 | 74 | 10 | 40691 | 26001 | QPSK | 1 0 24.44

_ 10 | 40526 | 25836 | QPSK | 1 | 49 | 20 | 40670 | 25980 | QPSK | 1 0 24.15
Mid 20 | 40571 | 25881 | QPSK | 1 | 99 | 10 | 40715 | 26025 | QPSK | 1 0 23.91
15 | 40545 | 25855 | QPSK | 1 | 74 | 15 | 40695 | 2600.5 | QPSK | 1 0 23.82

15 | 40523 | 25833 | QPSK | 1 | 74 | 20 | 40694 | 26004 | QPSK | 1 0 24.56

20 | 40546 | 25856 | QPSK | 1 | 99 | 15 | 40717 | 26027 | QPSK | 1 0 23.84

20 | 40521 | 25831 | QPSK | 1 | 99 | 20 | 40719 | 26029 | aPsk | 1 0 24.59

5 | 41373 | 26683 | QPSK | 1 | 24 | 20 | 4149 | 26800 | QPSK | 1 0 23.66

20 | 41440 | 26750 | QPSK | 1 | 99 | 5 | 41557 | 26867 | QPSK | 1 0 24.45

10 | 41395 | 26705 | QPSK | 1 | 49 | 15 | 41515 | 26825 | QPSK | 1 0 23.95

15 | 41417 | 26727 | QPSK | 1 | 74 | 10 | 41537 | 26847 | QPSK | 1 0 24.48

_ 10 | 41346 | 26656 | QPSK | 1 | 49 | 20 | 41490 | 2680.0 | QPSK | 1 0 23.77
Hioh 0 | 41391 | 26701 | QPSK | 1 | 99 | 10 | 41535 | 26845 | QPsK | 1 0 24.13
15 | 41365 | 26675 | QPSK | 1 | 74 | 15 | 41515 | 26825 | QPSK | 1 0 24.37

15 | 41319 | 26629 | QPSK | 1 | 74 | 20 | 41490 | 2680.0 | QPSK | 1 0 23.79

20 | 41341 | 26651 | QPSK | 1 | 99 | 15 | 41512 | 26822 | QPSK | 1 0 23.77

20 | 41202 | 26602 | QPSK | 1 | 99 | 20 | 41490 | 26800 | QPSK | 1 0 24.90

Note.

Configuration: 1 RB
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PCC SCcC Conducted

Channel :m; ch F(m Mod. | RB | FB m’z\; ch F(m' Mod. | RB | BB | FOn
5 39683 | 2499.3 | QPSK 25 0 20 39800 | 2511.0 QPSK | 100 0 24.43

20 39750 | 2506.0 | QPSK | 100 0 5 39867 | 2517.7 | QPSK 25 0 24.08

10 39703 | 2501.3 | QPSK 50 0 15 39823 | 2513.3 | QPSK 75 0 23.91

15 39725 | 2503.5 | QPSK 75 0 10 39845 | 25155 | QPSK 50 0 24.42

Low 10 39705 | 2501.5 | QPSK 50 0 20 39849 | 25159 | QPSK | 100 0 24.27
20 39750 | 2506.0 | QPSK | 100 0 10 39894 | 2520.4 | QPSK 50 0 24.23

15 39725 | 2503.5 | QPSK 75 0 15 39875 | 2518.,5 | QPSK 75 0 24 .45

15 39728 | 2503.8 | QPSK 75 0 20 39899 | 2520.9 | QPSK | 100 0 24.50

20 39750 | 2506.0 | QPSK | 100 0 15 39921 25231 QPSK 75 0 24.21

20 39750 | 2506.0 | QPSK | 100 0 20 39948 | 2525.8 | QPSK | 100 0 24.54

5 40528 | 2583.8 | QPSK 25 0 20 40645 | 25955 | QPSK | 100 0 23.69

20 40595 | 2590.5 | QPSK | 100 0 5 40712 | 2602.2 | QPSK 25 0 23.84

10 40549 | 25859 | QPSK 50 0 15 40669 | 25979 | QPSK 75 0 24.22

15 40571 2 588.1 QPSK 75 0 10 40691 2600.1 QPSK 50 0 24.01

_ 10 40526 | 2583.6 | QPSK 50 0 20 40670 | 2598.0 | QPSK | 100 0 23.79
Mid 20 40571 2 588.1 QPSK | 100 0 10 40715 | 2602.5 | QPSK 50 0 24.21
15 40545 | 2585.5 | QPSK 75 0 15 40695 | 2600.5 | QPSK 75 0 24.09

15 40523 | 2583.3 | QPSK 75 0 20 40694 | 2600.4 | QPSK | 100 0 23.70

20 40546 | 2585.6 | QPSK | 100 0 15 40717 | 2602.7 | QPSK 75 0 23.65

20 40521 2583.1 QPSK | 100 0 20 40719 | 26029 | QPSK | 100 0 24.27

5 41373 | 2668.3 | QPSK 25 0 20 41490 | 2680.0 | QPSK | 100 0 23.90

20 41440 | 2675.0 | QPSK | 100 0 5 41557 | 2686.7 | QPSK 25 0 23.61

10 41395 | 2670.5 | QPSK 50 0 15 41515 | 2682.5 | QPSK 75 0 24.36

15 41417 | 2672.7 | QPSK 75 0 10 41537 | 2684.7 | QPSK 50 0 24.44

) 10 41346 | 2665.6 | QPSK 50 0 20 41490 | 2680.0 | QPSK | 100 0 2417
High 20 41391 | 2670.1 QPSK | 100 0 10 41535 | 2684.5 | QPSK 50 0 24.18
15 41365 | 2667.5 | QPSK 75 0 15 41515 | 2682.5 | QPSK 75 0 24.30

15 41319 | 2662.9 | QPSK 75 0 20 41490 | 2680.0 | QPSK | 100 0 23.82

20 41341 2 665.1 QPSK | 100 0 15 41512 | 2682.2 | QPSK 75 0 2415

20 41292 | 2660.2 | QPSK | 100 0 20 41490 | 2680.0 | QPSK | 100 0 24.48

Note.

Configuration: Full RB
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PCC SCC Conducted
Chenne :m; ch F(:‘f,z? Mod. | RB | RB m’z\; ch F(L‘H’;;' Mod. |RB | FB 'zf,’;r"ne)r
Low 20 | 39750 | 2506.0 | 16QAM | 1 99 20 | 39948 | 25258 | 16QAM 1 0 24.26
Mid 20 | 40521 | 2583.1 | 16QAM | 1 99 20 | 40719 | 2602.9 | 16QAM 1 0 23.93
High 20 | 41292 | 2660.2 | 16QAM | 1 99 20 | 41490 | 2680.0 | 16QAM 1 0 24.48
Low 20 | 39750 | 2506.0 | 16QAM | 100 0 20 | 39948 | 2525.8 | 16QAM | 100 0 24.42
Mid 20 | 40521 | 25831 | 16QAM | 100 0 20 | 40719 | 2602.9 | 16QAM | 100 0 23.70
High 20 | 41292 | 2660.2 | 16QAM | 100 0 20 | 41490 | 2680.0 | 16QAM | 100 0 24.25
Note.
Configuration: 1 RB & Full RB (Worst case forQPSK)
PCC SCC Conducted
Channel :m ch F(m' Mod. | RB | R :m ch F(m Mod. | R | H8 | Fower
Low 20 | 39750 | 2506.0 | 64QAM | 1 99 20 | 39948 | 25258 | 64QAM 1 0 22.85
Mid 20 | 40521 | 2583.1 | 64QAM | 1 99 20 | 40719 | 2602.9 | 64QAM 1 0 23.65
High 20 | 41292 | 2660.2 | 64QAM | 1 99 20 | 41490 | 2680.0 | 64QAM 1 0 22.91
Low 20 | 39750 | 2506.0 | 64QAM | 100 0 20 | 39948 | 2525.8 | 64QAM | 100 0 24.55
Mid 20 | 40521 | 2583.1 | 64QAM | 100 0 20 | 40719 | 2602.9 | 64QAM | 100 0 23.61
High 20 | 41292 | 2660.2 | 64QAM | 100 0 20 | 41490 | 2680.0 | 64QAM | 100 0 23.78
Note.
Configuration: 1 RB & Full RB (Worst case for QPSK)
PCC SCC Conducted
Channel :m ch F(m' Mod. | RB | RB :m ch F(HH?;' Mod. | RB | RE | Foner
Low 20 | 39750 | 2506.0 | 256QAM | 1 99 20 | 39948 | 25258 | 256QAM | 1 0 20.45
Mid 20 | 40521 | 2583.1 | 256QAM | 1 99 20 | 40719 | 2602.9 | 256QAM | 1 0 20.35
High 20 | 41292 | 2660.2 | 256QAM | 1 99 20 | 41490 | 2680.0 | 256QAM | 1 0 20.56
Low 20 | 39750 | 2506.0 | 256QAM | 100 0 20 | 39948 | 2525.8 | 256QAM | 100 0 22.25
Mid 20 | 40521 | 2583.1 | 256QAM | 100 0 20 | 40719 | 2602.9 | 256QAM | 100 0 22.03
High 20 | 41292 | 2660.2 | 256QAM | 100 0 20 | 41490 | 2680.0 | 256QAM | 100 0 22.91
Note.
Configuration: 1 RB & Full RB (Worst case for QPSK)
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7.2 99% Occupied Bandwidth & 26 dBBandwidth

Test setup
EUT Divider Tl\élstbdiit
Spectrum
Analyzer
Limit

The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

Jest procedure
971168 D01 v03r01 — Section 4.2 and 4.3
ANSI C63.26-2015 — Section 5.4.3 and 5.4.4

Test settings
¢ 26 dB Bandwidth

a) The spectrum analyzer center frequency is set to the nominal EUT channel center
frequency. The span range for the spectrum analyzer shall be wide enough to see sufficient
roll off of the signal to make the measurement.

b)  The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW, and the VBW
shall be set = 3 x RBW.

c) Setthe reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.
See guidance provided in 4.2.3.

d)  The dynamic range of the spectrum analyzer at the selected RBW shall be more than 10
dBbelow the target “-X dB ” requirement, i.e., if the requirement calls for measuring the —26
dBOBW, the spectrum analyzer noise floor at the selected RBW shall be at least 36 dB
below the reference level.

e)  Set spectrum analyzer detection mode to peak, and the trace mode to max hold.

f) Determine the reference value by either of the following:
1) Set the EUT to transmit a modulated signal. Allow the trace to stabilize.
Set the spectrum analyzer marker to the highest level of the displayed trace (this is the
reference value).
2) Set the EUT to transmit an unmodulated carrier. Set the spectrum analyzer marker to
the level of the carrier.

g) Determine the “-X dB amplitude” as equal to (Reference Value — X). Alternatively, this
calculation can be performed on the spectrum analyzer using the delta-marker
measurement function.

h)  If the reference value was determined using an unmodulated carrier, turn the EUT
modulation on, then either clear the existing trace or start a new trace on the spectrum
analyzer and allow the new trace to stabilize. Otherwise the trace from step f) shall be used
for step i).
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i) Place two markers, one at the lowest and the other at the highest frequency of the envelope
of the spectral display such that each marker is at or slightly below the “~-X dB amplitude”
determined in step f). If a marker is below this “—X dB amplitude” value it should be as close
as possible to this value. The OBW is the positive frequency difference between the two
markers.

i) The spectral envelope can cross the “—=X dB amplitude” at multiple points. The lowest or
highest frequency shall be selected as the frequencies that are the farthest away from the
center frequency at which the spectral envelope crosses the “-X dB amplitude.”

k)  The OBW shall be reported by providing plot(s) of the measuring instrument display, to
include markers depicting the relevant frequency and amplitude information (e.g., marker
table). The frequency and amplitude axis and scale shall be clearly labeled. Tabular data
may be reported in addition to the plot(s).

¢ 99% Occupied Bandwidth

a)  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The frequency span for the spectrum analyzer shall be set wide enough to capture all
modulation products including the emission skirts (typically a span of 1.5 x OBW is sufficient).

b)  The nominal IF filter 3 dB bandwidth (RBW) shall be in the range of 1% to 5% of the
anticipated OBW, and the VBW shall be set = 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation. See
guidance provided in 4.2.3.

d)  Set the detection mode to peak, and the trace mode to max-hold.

e) If the instrument does not have a 99% OBW function, recover the trace data points and sum
directly in linear power terms. Place the recovered amplitude data points, beginning at the
lowest frequency, in a running sum until 0.5% of the total is reached. Record that frequency
as the lower OBW frequency. Repeat the process until 99.5% of the total is reached and
record that frequency as the upper OBW frequency. The 99% power OBW can be determined
by computing the difference these two frequencies.

f) The OBW shall be reported and plot(s) of the measuring instrument display shall be provided
with the test report. The frequency and amplitude axis and scale shall be clearly labeled.
Tabular data can be reported in addition to the plot(s).

Notes:
1. The EUT was setup to maximum output power with all bandwidth and modulation.

2. All modes of operation were investigated and the worst-case configuration results are
reported.
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Test results

1. LTEULCA41C

Operating Frequency : Low

PCcC scc 26 dB 99%
5 39683 | 2499.3 | QPSK | 25 0 20 | 39800 | 25110 | QPSK 100 0 24.41 22.91
20 | 39750 | 25060 | QPSK | 100 0 5 39867 | 2517.7 | QPSK 25 0 24.91 22.85
10 | 39703 | 2501.3 | QPSK | 50 0 15 | 39823 | 25133 | QPSK 75 0 24.85 23.10
15 | 39725 | 25035 | QPSK | 75 0 10 | 39845 | 25155 | QPSK 50 0 25.35 23.16
10 | 39705 | 2501.5 | QPSK | 50 0 20 | 39849 | 25159 | QPSK 100 0 30.72 28.17
20 | 39750 | 25060 | QPSK | 100 0 10 | 39894 | 25204 | QPSK 50 0 30.87 28.10
15 | 39725 | 25035 | QPSK | 75 0 15 | 39875 | 25185 | QPSK 75 0 31.39 28.70
15 | 39728 | 25038 | QPSK | 75 0 20 | 39899 | 25209 | QPSK 100 0 35.58 32.78
20 | 39750 | 25060 | QPSK | 100 0 15 | 39921 | 25231 | QPSK 75 0 35.75 32.87
20 | 39750 | 25060 | QPSK | 100 0 20 | 39948 | 25258 | QPSK 100 0 40.76 37.86
PCC Scc 26 dB 99%

m Cch F(m Mod. | RB | BB :m; ch F(m Mod. RB | p2 Ba“(‘;:)idth Ba"(midth
5 39683 | 2499.3 | 16QAM | 25 0 20 | 39800 | 2511.0 | 16QAM | 100 0 24.35 22.85
20 | 39750 | 2506.0 | 16QAM | 100 0 5 39867 | 2517.7 | 16QAM 25 0 24.66 22.85
10 | 39703 | 2501.3 | 16QAM | 50 0 15 | 39823 | 25133 | 16QAM 75 0 24.98 23.10
15 | 39725 | 25035 | 16QAM | 75 0 10 | 39845 | 25155 | 16QAM 50 0 25.16 23.16
10 | 39705 | 25015 | 16QAM | 50 0 20 | 39849 | 25159 | 16QAM | 100 0 30.42 28.10
20 | 39750 | 2506.0 | 16QAM | 100 0 10 | 39894 | 25204 | 16QAM 50 0 30.42 28.02
15 | 39725 | 25035 | 16QAM | 75 0 15 | 39875 | 25185 | 16QAM 75 0 31.09 28.62
15 | 39728 | 2503.8 | 16QAM | 75 0 20 | 39899 | 25209 | 16QAM | 100 0 35.49 32.87
20 | 39750 | 2506.0 | 16QAM | 100 0 15 | 39921 | 25231 | 16QAM 75 0 35.58 32.87
20 | 39750 | 2506.0 | 16QAM | 100 0 20 | 39948 | 25258 | 16QAM | 100 0 40.66 37.76

Note.
RB configuration: Full RB
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Operating Frequency : Middle

PCC Scc 26 dB 99%

m ch F(m Mod. | RB | R m ch F(T:Z';" Mod. RB | p2 Ba"(midth Ban(midth
5 40528 | 25838 | QPSK | 25 0 20 | 40645 | 25955 | QPSK 100 0 24.23 22.79
20 | 40595 | 25905 | QPSK | 100 0 5 40712 | 2602.2 | QPSK 25 0 24.73 22.91
10 | 40549 | 25859 | QPSK | 50 0 15 | 40669 | 2597.9 | QPSK 75 0 24.79 23.04
15 | 40571 | 25881 | QPSK | 75 0 10 | 40691 | 2600.1 | QPSK 50 0 25.16 23.16
10 | 40526 | 25836 | QPSK | 50 0 20 | 40670 | 25980 | QPSK 100 0 30.35 28.02
20 | 40571 | 25881 | QPSK | 100 0 10 | 40715 | 26025 | QPSK 50 0 30.94 28.10
15 | 40545 | 25855 | QPSK | 75 0 15 | 40695 | 2600.5 | QPSK 75 0 31.32 28.77
15 | 40523 | 25833 | QPSK | 75 0 20 | 40694 | 26004 | QPSK 100 0 35.58 32.87
20 | 40546 | 25856 | QPSK | 100 0 15 | 40717 | 26027 | QPSK 75 0 35.75 3278
20 | 40521 | 25831 | QPSK | 100 0 20 | 40719 | 26029 | QPSK 100 0 40.56 37.66
PCC scc 26 dB 99%

m ch F(m' Mod. | RB | B8 :m; ch F(m' Mod. RB | RS Ba"("‘dg)idth Ba"(midth
5 40528 | 25838 | 16QAM | 25 0 20 | 40645 | 25955 | 16QAM | 100 0 24.10 22.79
20 | 40595 | 2590.5 | 16QAM | 100 0 5 40712 | 26022 | 16QAM 25 24.73 22.91
10 | 40549 | 25859 | 16QAM | 50 0 15 | 40669 | 2597.9 | 16QAM 75 0 24.79 23.04
15 | 40571 | 25881 | 16QAM | 75 0 10 | 40691 | 2600.1 | 16QAM 50 0 25.10 23.10
10 | 40526 | 25836 | 16QAM | 50 0 20 | 40670 | 25980 | 16QAM | 100 0 30.35 27.95
20 | 40571 | 2588.1 | 16QAM | 100 0 10 | 40715 | 26025 | 16QAM 50 0 30.64 28.02
15 | 40545 | 25855 | 16QAM | 75 0 15 | 40695 | 2600.5 | 16QAM 75 0 3117 28.47
15 | 40523 | 25833 | 16QAM | 75 0 20 | 40694 | 26004 | 16QAM | 100 0 35.32 32.87
20 | 40546 | 2585.6 | 16QAM | 100 0 15 | 40717 | 26027 | 16QAM 75 0 35.75 32.78
20 | 40521 | 2583.1 | 16QAM | 100 0 20 | 40719 | 26029 | 16QAM | 100 0 40.46 37.56

Note.
RB configuration: Full RB
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Operating Frequency : High
PCC Scc 26 dB 99%
m ch F(m Mod. | RB | R :m; Ch F(I:Z‘)‘ Mod. RB | p2 Ba"(‘m')idth Ban(midth
5 | 41373 | 26683 | QPSK | 25 0 20 | 41490 | 26800 | QPSK | 100 0 24.35 2273
20 | 41440 | 26750 | QPSK | 100 0 5 41557 | 26867 | QPSK 25 0 24.91 22.91
10 | 41395 | 26705 | QPSK | 50 0 15 | 41515 | 26825 | QPSK 75 0 24.98 23.04
15 | 41417 | 26727 | QPSK | 75 0 10 | 41537 | 26847 | QPSK 50 0 25.16 23.04
10 | 41346 | 26656 | QPSK | 50 0 20 | 41490 | 26800 | QPSK | 100 0 30.27 27.87
20 | 41391 | 2670.1 | QPSK | 100 0 10 | 41535 | 26845 | QPSK 50 0 30.50 28.02
15 | 41365 | 26675 | QPSK | 75 0 15 | 41515 | 26825 | QPSK 75 0 31.02 28.32
15 | 41319 | 26629 | QPSK | 75 0 20 | 41490 | 26800 | QPSK | 100 0 35.14 32.60
20 | 41341 | 26651 | QPSK | 100 0 15 | 41512 | 26822 | QPSK 75 0 35.58 32.78
20 | 41202 | 26602 | QPSK | 100 0 20 | 41490 | 26800 | QPSK | 100 0 40.26 37.56
PCC scc 26 dB 99%
m ch F(r,:'t';' Mod. | RB | B8 :m; ch F(m' Mod. RB | RS Ba“(';":)idth Ba"(midth
5 | 41373 | 2668.3 | 16QAM | 25 0 20 | 41490 | 26800 | 16QAM | 100 0 24.16 2273
20 | 41440 | 26750 | 16QAM | 100 0 5 | 41557 | 26867 | 16QAM 25 0 24.60 22.85
10 | 41395 | 26705 | 16QAM | 50 0 15 | 41515 | 26825 | 16QAM 75 0 24.79 22.98
15 | 41417 | 26727 | 16QAM | 75 0 10 | 41537 | 26847 | 16QAM 50 0 24.85 23.10
10 | 41346 | 26656 | 16QAM | 50 0 20 | 41490 | 26800 | 16QAM | 100 0 30.20 27.80
20 | 41391 | 26701 | 16QAM | 100 0 10 | 41535 | 26845 | 16QAM 50 0 30.50 27.95
15 | 41365 | 2667.5 | 16QAM | 75 0 15 | 41515 | 26825 | 16QAM 75 0 31.17 28.47
15 | 41319 | 26629 | 16QAM | 75 0 20 | 41490 | 26800 | 16QAM | 100 0 35.32 32.60
20 | 41341 | 26651 | 16QAM | 100 0 15 | 41512 | 26822 | 16QAM 75 0 35.58 32.69
20 | 41292 | 26602 | 16QAM | 100 0 20 | 41490 | 26800 | 16QAM | 100 0 40.36 37.46

Note.
RB configuration: Full RB
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26 dB Bandwidth

Test mode: LTE ULCA 41C
5M + 20M RB25/0 + RB100/0 QPSK Mid ch. 5M + 20M RB25/0 + RB100/0 16QAM Mid ch.

Spectrum = Spectrum [“"
Rof Lovel 30.73 cbm  Offset 0.7) 0B & RBW 500 kH: Rof Lavel 30.73 cbm  Offset 0.7) 25 = RBW 500 kH:
b ant 408 SWT 1ms @ VBW 2MH:  Mode Sweep o Att 408 SWT 1mi @ VBW 2MH:  Mode Sweep
TOF T0F
| | T
Ml M) 23,43 dbmy e M) 24.15 dBen)
. 25837590 GH| Tooiy 25076900 GHs|
20 o £ 3 . 20 o £ %
T \ i 20,00 B T ¥ nn 26.00 90
| || . - [T . 24. 226000000 MHZ { ey | 24, 101000000 Mz
10 dive 1 Qlactor | 106.7 104 | Qfactor | 107.2
oo ' 4 oo . .
-0 o -10 @
Lk
; \ T, -AM \
2 Ry v, — ity penle 4 " vy e 7
ot b W s s o
40 40
50 dir =0 I
40 @ 40 B |
|CF 2.593 GHiz 1001 pts Span 675 MHz CF 2.593 GHz 1001 pts Span b7.5 MHZ
Markor Markor
Type | wet | Tre | X -value | ¥-valwe | Function | Function Result | _Type | Ret | Tre | X-value |__¥-value | Function | Function Result |
M1 1 2.583759 Gz 23.43 dém Nl down 24,226 MM My 1 2.5826598 Gz 24.15 ddm ndl down 24.101 Mz
n 1 2.560762 GHz -2.42 dbm nad 26.00 B T 1 2.560825 GHz -2.93 dbm ndd 26.00 0B
T2 1 2604988 Gz -2.17 cBm Q factor 106.7 12 1 2.604526 GHz -1.85 dBm Q factor 107.2 ||
T Hesvrea G W8 2|0 ) R I
Spectrum [an Spectrum [“”
Rof Lovel 30.73 cbm  Offset 0.7) ob = RBW 500 kH: Rof Lovel 30.73 cbm  Offset 0.7) 25 = RBW 500 kH:
b art 40cH  SWT 1ms @ VBW 204z Mode Sweep o Ant 40ch  SWT 1ms e VBW 20 Mode Sweep
T0F T0F
| | T
CITEY 19.92 diben = I 20,33 diben|
' 25964970 GHz| 25000170 CHz|
20 & s s 20 a8 X :
T R T 2600 B v o Tl Caia LW 76,00 0|
I B ‘\. 24, 725000000 Mz [ B \ 24, 725000000 Mz
10 g Qlactor | 105.0) 10 o ] Qlactor | 104,7)
- { | = |
o T ° T
i
S : G ,."
20 68 Y™ i h 1 20 A e prnsonioi, b
P oy [T TR ey e
AT s O Y o -t
g Lt 30 &8
40 caem 40
-50 dar =0 I
-0 @ <0 |
CF 2.593 GHz 1001 pis Bpan 67.5 MHz | CF 2.593 GHiz 1001 pis 5pan 625 MHz
Markor [ Markor
Type | wet | Tre X-valus | Yovalue | Function | Function Result | Type | Ret | Tre | X-value |__¥-value | Function | Function Result |
M1 1 2.596497 Gz 19.92 dém Nl down 24.725 MMz M1 1 2.588817 GHz 20.33 dém Nl down 24.725 M2
n 1 2.560512 Gz -5.43 dbm nad 26.00 0B n 1 2.58045 Gz -6.07 dbm ndd 26.00 dB
T2 1 2.605238 Gz -6.49 dBm Q factor 105.0 12 1 2.605175 GMz -6.33 dBm Q factor 1047 ||
TRy | X T

10M + 15M RB50/0 + RB75/0 QPSK Mid ch. 10M + 15M RB50/0 + RB75/0 16QAM Mid ch.

Erearen Gl ol G
Rof Lovel 30.73 cbm  Offset 0.7) 0B = RDW 500 kHz Rof Lovel 30.73 cbm  Offset 0.7) 25 = RDW 500 kHz
o ant 40 B SWT 1ms w VBW 24 Mode Sweep o Att 408 BWT 1M @ VBW 2MH:  Mode Sweep
108 T0F
| | T
— M1 227 divevy EITET] 22.97 dbny
. L 2.502 710 CHy| - ; 2.5050870 CHy|
w0 f i 26.00 40 o 7 1 il 26.00 40
| LI e, 24. 700000000 MH;| = | RN P o 24. 700000000 M|
10 d T L Qfactor | 104.2] 10 o 7 T @ factor 104.3]
0 dibe 0 din: 1
10 +10 dien : -
/ \ J
20 o - . . 20 &8 o _'n;‘i tM’ A e
R TN b L e L
'.';;,":1 it P'io iz . LTI
40 g 0
50 a8 50 8
-60 o 60 @
CF 2.593 GHz 1001 pts Bpan 62.5 MHZ CF 2.593 GHz 1001 pts Span 6.5 MHZ
Markor |Sarkar
Type | ket | Tre | % -walue | ¥walue | Function | Function Reult | T ot | Tre X-valug ¥ -walue Function Function Result
M1 1 2.58276 Gz 21.32 dbm e down 24,708 Mrz ML 1 2.585802 GHz 22.32 dbm b domn 24.708 Mo
T 1 2.68045 GHz -6.68 obm nab 26.00 o8 T1 1 2.580512 GHz -2.49 dbm nad 26.00 o8
T2 1 2.605238 Gz -5.28 dbem Q factor 104.2 T2 1 2.6053 Ghz -3.64 gBm Q factor 104.3 ||
( )| T ) 2| [ )| S S I

KCTL-TIR001-003/7 (220705) KP23-05798



Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-70-5008-1021 FAX: 82-505-299-8311

www.kctl.co.kr

KR23-SRF0263-A
Page (24) of (61)

Report No.: <% eurofins

KCTL

15M + 10M RB75/0 + RB50/0 QPSK Mid ch.

15M + 10M RB75/0 + RB50/0 16QAM Mid ch.

Spectrum (@ Spectrum [=
Rof Lovel 30.73 cim  Offsel 0.7 CB & RDW 500 brz Rof Lavel 30.73 cim  Offset 0.73 B & RDW 500 bz
b ant 40ch  SWT Ims @ VBW 204 Mode Sweep e A1t 40ch  SWT Ime @ VOW 2MH: Mode Sweep
TOF 108
| =
2 ETTH] 7052 ) = ETTET] 20.95 (dnem|
22 !' ¥ NG IT0 G|
o Y ndn 20 e e e nan 26.00 41
| Ve . abamtan | 25163000000 Mz { L ity 25 100000000 Mits
10 g ¥——0q loctor 102.7 10 ok ¥ ¥ Qtoctor | 109.0)
1 ]
0 cibr o .
‘ - 1
10 e .10e8
ol [
i Ao NS e 1 - Vi,
2 - S 2 - w vy
k. i L e e S
30 & +30 di
0 dirn 40 &
40 0
40 40 B
CF 2.593 GHz 1001 pts Bpan 67 5 MHz CF 2.593 GHz 1001 pts 62.5 MHE_
[Markor [Markor
Type | ket | Tre | X-value | Yevalwe | Function | Function Result | Type | Ret | Tre | X-valus |__Y-value | Function | Function Result )l
Y 1 2.584384 O 20.52 gl nab down 25163 Mz | My 1 2.506132 O 20,95 ddm gl dawn 25.1 Mz |
T1 1 2.59802 Gz 4,40 b nab 2.00 o8 T 1 2.560130 Ghz +6.53 dbm B 26.00 B
T2 1 2605361 GHz -8.87 dbem Q factor 102.7 T2 1 2605220 GHz -5.11 dbm q factor 103.0 ||
X o G e A Il | Heasuring.. mﬂ—;‘

10M + 20M RB50/0 + RB100/0 QPSK Mid ch.

10M + 20M RB50/0 + RB100/0 16QAM Mid ch.

Spectrum [‘5" Spectrum [‘."
Rof Lovel 30.73 dém  Offset 0.73 68 & RBW 1 MH2 Rof Level 30.73 cém Offset 0.71 08 « REBW 1 M2
e At 4008 SWT 1ms  VBW 30 Mode Sweep e At 4008 SWT 1ms e VBW 3MH:  Mode Sweep
TOF TOF
| s | I
7T CTTEY 23.45 ab ™) 24.42
= P Bre . 2.5813120 GHy| 5, J, STV Y 2.580113 2
0 T X il 26,00 o 20 | Aty 26.00 dn|
| ot phinetiens . Bnattete | 30245000000 M| LV oy i | e | 30345000000 Mz
10 on Qlactor 05.1 10 o Qilactor | 05.0
T !
N & ¥
L J
10 e ! .10 &8 e 4
f VT
'—" \ TTTTY o .
pa. Mt Wt ol W _
’ hiut L LU e
-20 o .30 88
40 o 40 88
30 30
40 @ -0
| CF 2.593 Gtz 1001 pts Span 75.0 MHz_ CF 2.593 GHz 1001 pts Span 75.0 MHz
Markor [Markor
Type | Ret | Tre | % -valus | ¥-value | Function | unction Result | Type | Ret | Tre | X-value | Y-valwe | Function | Function Result J
[N 1 2.581312 Gz 23.45 dim ndb down 30,345 Mz 1) 1 2.560113 Gz 24.42 dem 8, dawn 30.345 Mz |
T 1 2.57764 Ghz -3.07 dém ndd 26.00 dB T 1 2.57764 GHz -1.42 dém i 26.00 0B
T2 1 2607985 GHz -2.59 dm q factor 85.1 T2 1 2.607985 GHz -1.30 dBm Q factor 85.0 ||
Y T Y T
20M + 10M RB100/0 + RB50/0 QPSK Mid ch. 20M + 10M RB100/0 + RB50/0 16QAM Mid ch.
Spectrum [’i-' Spectrum [@-l
Rof Lovel 30.73 o Offset 0.73 0B w RDW 1 MHz Rof Lovel 30.73 dm  Offset 0.73 B = RBW 1 MMz
e At 40d8  SWT 1ms  VBW 3MM:  Mode Sweep e Art 40 d8  SWT 1ms @ VBW 3MH:  Mode Sweep
T0F TOF
F‘ Wax Elh Max
sMi[1] 2.2 divny M1 72.51 dbum|
2= Spaac 25927750 GHy P P ) B 25070610 GHyr
2 " odn__ 26.00 dB. 4 7 (PP 26.00 db|
By ‘“". 10.9-4-4000000 Mz { Vaw \ 10644000000 M
o Q factor 93,8 1 Qlactor | 84,3
0 die > o
[ i
e " i t e e, \ o
O P T Loy, SO PORL o ok M
et v |20 i
-30 i <30 o
= 40
50 50 o8
40 b 0 ol
CF 2.593 GHz 1001 pts Span 75.0 MHz GF 2.5%3 GHz 1001 pts Span 75.0 MHz
[Marker Markor
Type | ®ef | Tre | *-value Yovalue | Function | Function Result | Typo | wet | Tre | X-valug Yevaluo Function | Function Result |
My 2.592775 GHz 22.23 dbm ndb down 30,944 Mz My 1 2.583061 GHz 22.51 dbm ndb down 30,644 Mz
T1 1 2.577491 GHz -2.93 dbm nab 26.00 0B T1 1 2.57T7565 GHz -2.63 dbm nab 26.00 o8
T2 1 2608435 GHz -3.71 abm Q factor 838 T2 1 2.60821 GMz -3.36 gBm Q factor 843 |
e X e

KCTL-TIR001-003/7 (220705)

KP23-05798



Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-70-5008-1021 FAX: 82-505-299-8311

www.kctl.co.kr

KR23-SRF0263-A
Page (25) of (61)

Report No.. <% eurofins

KCTL

15M + 15M RB75/0 + RB75/0 QPSK Mid ch.

15M + 15M RB75/0 + RB75/0 16QAM Mid ch.

Spectrum [m: Spectrum [m:
Rof Lovel 30.73 cBm  Offset 0.7) o5 = RDW § M Rof Lovel 30.73 cbm  Offsat 0.7) 25 = RDW § M
b ant 40ch  SWT 1m: @ VBW 1M Mode Sweep e A1t 40ch  SWT 1me @ VBW IMH Mode Swoep
TOF 108
| Ol =
CTTT] 27,70 dbm) ™ CTTEY] 2257 ien|
s T 2.SU06370 GH| . o Cm 25023610 GHJ|
0 T T ndiy 26.00 00| 20 e 7 x iy 76.00 dB)
PR L. . z P .
! v 11 219000000 M| By 1 11 169000000 M
10 o Qlactor 2.4 Ll f Qlactor 2.5
|
0 cibr o
i Y
/ | { f
10 e - 10 o S et
0 L
. \Lmass ) e Vige
. N-'\“"‘"W w"'ﬂ.l.h; " = _..u-“"-""""" o [P,
=5 T Lin i
30 e .30 é8
0 dirn 40 &
40 0
40 40 B
CF 2.593 GHz 1001 pts Span 75.0 MHz CF 2.593 GHz 1001 pts Span 75.0 MHz_
[Markor [Markor
Type | ket | Tre | X -value | Y-valwe | Function | Function Result | Type | Ret | Tre | X-valus | Y-value | Function | Function Result )l
Y 1 2.580837 CHz 22.78 cim nab down 31.319 Mz | My 1 2.582341 G 23,57 am gl dawn 33160 Mg |
T1 1 2577191 Gz +3.17 dbm nab 26.00 cB T 1 2577266 Gz -2.48 dbm B 26.00 08
T2 1 2608509 Gz -1.29 obem Q factor 82.4 T2 1 2.60845 GHz -2.15 dbm q factor 829 ||
i Mo avuring. .. m 4 )i | Measuring... 4

15M + 20M RB75/0 + RB100/0 QPSK Mid ch.

15M + 20M RB75/0 + RB100/0 16QAM Mid ch.

Spectrum
Rof Lovel 30.73 dém  Offsot 0.73 C8 » RBW 1 M2

Spectrum
Rof Lovel 30.73 c@m  Offset 0.73 8 & REW 1 M2
40de BWT 1mE @ VAW 3 M

Mode Sweep

o att 408 SWT 1ms  VBW 30 Mode Sweep o Att
TOF
| T
ETTEY] 7] CITHT]
= 2.50971 o] e 1 r—— Thi]
20 f 3 D 26.00 d0) 0 ¥ nan 26.00 d0)
| e, 35577000000 MHz \ APl 35315000000 Mz
10 o8 Qlactor | 72.0) 106 Q tactor 1.1
o = oae £
10 o J‘l i 10 a8 = ﬂ -
= P e Nk o b T et
I i L T e Ra =T TN
ek e
.30 o .30 o8
40 O 40 &8
30 30
0 <0
| CF 2.593 Gtz 1001 pts Span B7.5 MHz_ CF 2.593 GHz 1001 pts Span B7.5 MHz
Markor [Markor
Type | Ret | Tre | % -valus | ¥-value | Function | ion Result | Type | Ret | Tre | X-value | Y-valwe | Function | Function Result
™1 1 2.563734 Gz 72.32 gbm a8 down 35,577 Mz M1 1 2.583122 GHr 73,33 dém 8, dawn 36315 Mz |
1 1 2.574906 GHz 3.99 dém nas 26.00 b T 1 2.575168 GHz -1.50 dbm ndd 26.00 oB
T2 1 261048 GHz -1.96 dBm q factor 72.6 T2 1 2.61048) GHz -2.35 dim Q factor 73.1 |
i e T X e I ]

20M + 15M RB100/0 + RB75/0 QPSK Mid ch.

20M + 15M RB100/0 + RB75/0 16QAM Mid ch.

Spectrum [’i-' Spectrum [@-l
Rof Lovel 30.73 dBm  Offset 0.73 B = RBW 1 MMz Rof Lovel 30.73 dm  Offset 0.73 B = RBW 1 MMz
e At 40d8  SWT 1mi @ VBW 304z Mode Sweep e Art 40 d8  SWT 1ms @ VBW 3MH:  Mode Sweep
T0F TOF
F‘ Wax Elh Max
M) 22.09 divy ] T
) B 25018110 GHz 2o 3 .
0 T ey 26.00 0B 0 | . S 26,00 dn)
[ ¥ i R \ 15, 75Z000000 MH2 { lv"'“ B \ 15, 752000000 M
w0 Qfactor | 72.2 10 i Q factor 72.9)
0 die - o
10 ! 4 10 ! 1
T . 0 |
_ T o s A Vel
20 il Wl - e Y
pk S pa w 'ﬂ"“‘*\q e ]
-30 i 30 o
= 40
50 50 o8
40 b 0 ol
CF 2.593 GHz 1001 pts Span 7.5 MHz GF 2.5%3 GHz 1001 pts Span 87.5 MHz
[Marker Markor
Type | ®ef | Tre | *-valus | Yevalue | Funetion | Function Result | T el | Tre X-value ¥-valus Function Function Result |
My 1 2.501811 GHz 22.09 dbm b down 35.752 Mz M1 1 25803472 Gz 72.64 dbm nab down 35.752 Mz
T1 1 2.57499 GHz -3.71 cbm nab 26.00 0B T1 1 2.57508 Grz -2.74 dbm nab 26.00 o8
T2 1 2.610745 GHz -3.83 obm Q factor 72.2 T2 1 2.610832 GMz -3.85 obm Q factor 72.3 ||
- e T ]
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20M + 20M RB100/0 + RB100/0 QPSK Mid ch. 20M + 20M RB100/0 + RB100/0 16QAM Mid ch.
Spectrum u’“ Spectrum :m
Rof Lovel 30.73 cim  Offset 0.73 08 & RBW 1 Mg Rof Lovel 30.73 cém  Offsot 0.73 08 & REW 1 MHz
jo ALt 4048 SWT 1mi e VBW JIM2 Mode Sweep po AL 40d8 SWT im & VBW JM:  Mode Sweep
TOF TOF
|8 |
| [ | T
3 B —t : 0 e —t r 7 ! Wiy
| | = / [t i,
0 cim 10 die Qi te
0 gnen -i— . — — 0 dlm——t— 1 J l T . -
10 cen | ' -10 gam "“‘ J.'th"r: !
gl {y DO AT b i
;i-w,,ﬁ:n-'*‘*'% S sk o0 TR 3‘:\“‘""?” | el o T
i i | ! |
“0 T “0 1 t |
50 - - 50 cie ! - |
| | | . | I
40 dien—1 . . 40 @ —t . ! .
| | | | | | |
CF 2.593 GHr 1001 pts Span 100.0 MHz CF 2.5%3 GHz 1001 pts Span 100.0 MHz
[ Mark
Fovalue | Function | Function Besult | ‘.‘yp:'l mef | Tre | ®-walus | Y-volus | Function | Function Result |
21.48 cbm nal down 6 M My i 2.501 22.11 b nad dor 40, 48 Mz
3.72 dbm nab 26.00 o8 Tl ~2.57 dbm 2600 0B
3.22 dbem factor #3.7 T2 4.16 o act 438
Crr— T ) Hearuning... W
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y upied Bandwidth

Test mode: LTE ULCA 41C
5M + 20M RB25/0 + RB100/0 QPSK Mid ch. 5M + 20M RB25/0 + RB100/0 16QAM Mid ch.

Specium2  ®) = Spectmmz  ®) =
Rof Lovel 30.73 cBm  Offsot 0.73 6B @ RDW 500 khz Rof Lavel 30.73 cbm  Offsot 0.73 08 & RDW 500 kHz
ant 408 SWT 1ms @ VBW 2MH:  Mode Sweep At 40d8  SWT 1ms @ VBW 20 Mode Sweep
TOF T0F
1Pk Man 1Pk Ma
11(1] 22.90 dBm) ia M) 24.11 dBen)
P g 25897500 GH2 3 2.5040710 Ghz|
2008 7 o Wi il 20 &8 - st 22,7997 10208 Mz
| 1 o B 22.789710290 MHz ¥ \ Occ Bw 22.789710290 MH;
10 dave ) P e .. 0 J by . 4....,_..
\ |
LT 08 .
1008 10 68
\ <
s . -.r;_ll v Ll 1 4('"‘“’ \
; T ML e v ey o _|
b A AL
e AU o At g Mty
40 gém 40
50 g 0
|
60 din 40 de |
CF 2.593 GHz 1001 pts Span 675 MHz | CF 2.593 GHz 1001 pts Span b7.5 MHZ
Markor Markor
Type | wet | Tre | X -value | Y-valwe | Function | Function Result | _Type | Ret | Tre | X-value |__¥-value | Function | Function Result |
M1 1 2.583759 Mz 22.98 dim M1 1 2.584071 GHz 24.11 dém
m 1 2.5913966 Gz 17.16 dbm Occ bw 22.78971029 Mz m 1 2.5013966 Gz 15.66 dbm Occ bw 22.79971029 Mz
12 1 2.6041763 GHz 10.51 dBm 12 1 26041763 GHz 11.06 dbm |
Ty | X T
Spectum 2 @) 2 Spectrum 2 ®| [‘P
Rof Lovel 30.73 dBm  Offsot 0.73 B & RDW 500 bhz Rof Lovel 30.73 cBm  Offsot 0.73 68 & RDW 500 bHz
Ant 40d8  SWT Imi e VBW 24 Mode Sweep A 4“0dh SWT 1M VBW 2MH Mode Sweep
TOF 106
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Type | wet | Tre | *-wvalue | ¥-valwe | Function | Function Result | _Type | wet | Tre | X-value | ¥-value | Function | Function Result |
M1 1 2.596621 GH2 20.15 dém M1 1 2.588817 Gz 20.32 dbm
n 1 25915115 Gz 14.61 dbm Occ Bw 22.914585415 Mhz T 1 25915115 Gz 15.03 dbm Occ Bw 22.914585415 Myz
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Type | wet | Tre | X -value | Yevalwe | Function | Function Result | _Type | Ret | Tre | X-value |__¥-value | Function | Function Result |
M1 1 2.586319 Gz 21.50 dém M1 1 2.583822 Gz 22.41 dém
n 1 2.5013242 GHz 15.15 dém Occ Bw 23.019460539 Mz T 1 25013242 GHz 15.34 gbm Occ Bw 23.07946053% Mz
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